



COMPRESSIVE STRENGTH
OF CLIENT CAST CYLINDERS

INFORMATION PROVIDED BY CLIENT

Client Name:	WaterPave Australia	Specimens Provided by :	Client
Client Address:	49 Bond Street, Ringwood. Vic. 3134		
Project Identification:	VicMix		
Project Address:	N/A		
Location in Structure:	N/A	Client I.D.:	N/A
Supplier :	Vicmix	Plant :	Dandenong South Date Cast : 12/11/19
Mix Type :	N/A	Grade :	N/A Docket No. : N/A
Time Batched:	N/A	Time Sampled:	N/A Compaction : N/A
Ordered Slump mm:	N/A	Act. Slump mm:	N/A Water Added : N/A
Air Temp. oC:	N/A	Conc. Temp. oC:	N/A Weather : N/A
Initial Curing hrs:	N/A	Number of Specimens:	4

CRL LABORATORY DATA

Time and Date Received	8:30 - 15/11/19			
Sample No.:	G2540	G2540	G2540	G2540
	A	B	C	D
Diameter in mm:	99.8	100.0	98.4	98.6
Diameter in mm:	100.4	99.6	99.0	99.4
Height in mm:	201	203	202	203
Rapid Mass/un.v. kg/m ³ :	2120	2100	2120	2060
Disp. Mass/un.v. kg/m ³	2390	2360	2400	2400
Std. Moist Cure Days:	4	4	25	25
Strength Test Date:	19/11/19	19/11/19	10/12/19	10/12/19
Age At Test in Days:	7	7	28	28
Comp. Strength MPa:	20.0	20.0	21.5	19.0
Capping Method:	2 x S	2 x S	2 x S	2 x S
Mode of Failure:	N	N	N	S
Remarks:				

- Notes: Unless otherwise noted:
1. Laboratory testing to AS1012 Parts 8.1, 9,12.1 & 12.2 by CRL.
 2. Curing is for Standard Temperate Zone.
 3. Capping Method : R - rubber and S - sulphur.
 4. Specimen age based on date of casting advised by client.
 5. NR - not recorded; NK - not known; NA - not applicable.
 6. Mode of Failure : N - normal and S - shear.
 7. Mass and dimensions - on date received for uncapped specimens.

Date: 11/12/19

Approved Signatory:


A. Gladman